EPC<R

EPCOR Water Services Inc.
Gold Bar Wastewater Treatment Plant

2009
Wastewater Treatment Annual Report

SUBMITTED TO:

The City of Edmonton
Asset Management and Public Works
Drainage Services

As per requirements of

APPROVAL TO OPERATE NO. 639-02-07

March - 2010



TABLE OF CONTENTS

Approval No. 639-02-07 Requirement Page
2009 Overview N/A 1
Operational Activity Summary 5.1.3(g) 3
Table 1. 2009 Plant Performance. 5.1.3 (a), (b) and (c); Wastewater Treatment 7
Operations Plan Section 10 — Monitoring
Protocol
Table 2. 2009 Reclaimed Water Quality. 5.1.3 (c) and 3.1.3 (h); Wastewater Treatment 8
Operations Plan Section 9 — Effluent Re-use
Protocol
Table 3. 2009 Effluent Toxicity. 3.1.3 (g); Wastewater Treatment Operations 9
[...]
cleaned and maintenance work performed.
An estimated 1.15 ML of supernatant being The spill was naturally contained
returned form the Clover Bar lagoons back to (due to the topography) and was
Apr the Gold Bar WWTP was spilled in Hermitage subsequently vacuumed up and
Intelex No. Park due to a pipe break. sent to the Gold Bar WWTP
12 to s 212346
03244 13/09 A remediation plan was developed

with Thurber Engineering and was
executed. The affected area was re-
opened in mid-June.

EPCOR Water Services Inc.

March 2010

2009 Wastewater Treatment Annual Report
Approval to Operate No. 639-02-07

Page 11 of 22




Environmental Incidents

Il\rl]SrIgt?Q: Date Incident Description Incident Status RAeE'\,l\I\g_
The dome pressure in Digester 4 exceeded Digester 4 was temporarily taken out
the limit of the pressure relief valve and about of service in order to determine what
1,550 m® of biogas was vented to atmosphere. caused the pressure spikes and
Subsequent to this release, biogas flow from release of biogas.
Intelex No. digesters 1 to 3 became obstructed and could A formal investigation using the new
03594 July not be sent to the_ waste gas flare system. Incident Management Process was 216848
10/09 Dome pressures in these digesters then conducted.
reached critical levels causing relief valves to Recommendations from the
open and vent biogas to atmosphere. It was investigation are in the process of
determined that the obstruction was caused by being prioritized and implemented.
debris from Digester 4 entering the gas system
which eventually plugged the sediment traps.
Planned release of 2,000 m® of biogas. Release was resumed on July 15/09
Digester 4 was taken out of service to be
Intelex No. July prepared for maintenance. The planned 217077
03809 14/09 purging of the headspace of Digester 4 was
carried out. This is a follow-up to AENV Ref
No. 216848
Intelex No. July This is a continuation of release from July Completed, no further issues 217088
03812 15/09 14/09 (AENV Ref. No. 217077)
About 35 ML of partially treated wastewater No issues
was released. During a severe thunderstorm,
Intgl3e8xlglo. 1‘]833/9 both feeds to the plant were disrupted and 217281
therefore the UV disinfection of the wastewater
was temporarily shutdown.
About 19 ML of partially treated sewage was Several operational and
released. Visual confirmation of flow through maintenance procedures/tasks were
Intelex No. July UV channel #1 to the final outfall, however the carried out to prevent a similar 217614
03588 29/09 two (2) banks of UV lamps in Channel # 1 release.
were not in operations due to being in “remote-
off” status.
About 0.15 ML of partially treated sewage Completed, no further issues
Intelex TO' A}UQ released. Planned power shutdown due to 217664
0358 5/09 changing power feed to the plant.
About 0.06 ML of partially treated sewage Completed, no further issues
Intgl3e5>églo. Q/Lcj)% released. Planned power shutdown due to 217700
changing power feed to the plant.
About 1.50 ML of partially treated sewage Completed, no further issues
Intgl3%x8l;|0. 7A/lé% released. Planned power shutdown due to 217710
changing power feed to the plant.
About 1.6 ML of partially treated sewage Completed, no further issues
Intgéeg;glo. 1'?‘3739 released. Planned power shutdown due to 218754
changing power feed to the plant.
The planned power shutdown due to changing Several operations and maintenance
power feed to the plant. All biogas procedures were carried out to
Intelex No Aug compressors were shutdown. Lead flares to prevent similar releases. 217888
03585 19/09 burn all gas produced from all digesters during
shutdown. An unknown quantity of biogas was
released
The planned power shutdown due to changing Completed, no further issues
power feed to the plant. Preventative
Intelex No. Aug Maintenance schedule completed on main 218296
03586 19/09 feed to the plant. Switched back to the main

feed. About 1.1 ML of partially treated sewage
released

EPCOR Water Services Inc.

March 2010

2009 Wastewater Treatment Annual Report
Approval to Operate No. 639-02-07

Page 12 of 22




Environmental Incidents

Incident . _— : AENV
Number Date Incident Description Incident Status Ref. No.
About 0.3 ML of diluted and untreated sewage Procedures updated to include
released. Thunderstorms and rain contributed steps taken to put additional primary
to wet weather conditions which increased the settling tanks into service at time of
Intelex No. Aug flow to the plant due to combined sewers. 60-minute prediction of plant influent 218649
03587 26/09 More primary clarifiers were put in service to flow from ANN model to ensure
handle incoming flows. Early warning system primary treatment rated capacity of
for high flows to plant (ANN model) was offline 910 ML/day is met.
at time of incident.
The pressure in Digester 4 exceeded the limit Digester 4 will continue to be
of the pressure relief valve and biogas was operated 8 to 12 inches below
Intelex No Sept vented to the etmosphere. Subsequent to this overflow until Digester 5 is fully
) 109 release, the biogas system from Digesters 1 to operational 218483
03589 15 3 became obstructed and also vented to
atmosphere. About 60 m?® of biogas was
released.
Uncontrolled release of about 1,200 m® of A number of tasks and steps to be
biogas from Digester 1 to 4 and 6 as a result of carried out to prevent similar future
the pressures exceeded the limits of their releases. These tasks are still
respective pressure relief valves. A second ongoing.
Intgl3e5>;lilo. 2846/8; release occurred later in the day due Updated work management systems | 219667
conflicting maintenance schedules to have under development.
resulted from a failure in the work
management system during response to the
1st event.
Uncontrolled release of about 27 m® of biogas Foam accumulation in all digesters
Intelex No Sept th.rough the dome pressure relief valve of is being monitored closely and all
' 109 Digester 4. The release due to suspected digesters are being operated below | 220316
03590 25 build-up of foam in the digester headspace. overflow level
Controlled release of about 1,500 m® of biogas Completed, no further issues
from Digester 6. Digester 6 was purged with
nitrogen gas to allow the inspection and
Intelex No. Sept cleaning of level (radar) instrumentation as 220060
03592 28/09 well as perform a visual confirmation of
foam/liquid level in digester headspace relative
to the liquid level in overflow tubes
Controlled release of about 1,500 m® of biogas Completed, no further issues
Intelex No. Sept from Digester 3. The headspace of Digester 3 220065
03593 30/09 was purged with nitrogen gas as to allow the
replacement of a non-functioning 3-way valve
Intelex No. Controlled release of less than 10 m® of biogas This was a planned release of less
(Not available Oct dqe to the planned flushing activities in than 1 Hour duration. Completed
due to system 1/09 Digester Sql_Jare No. 2 — Gas Compressor with no further issues 220398
transition Room. Sediment traps and flare biogas
issues) header were flushed with final effluent.
The digester levels were maintained lower An investigation of the release
than normal operation due to foaming determined that the liquid level
conditions. Foam in overflow tube resulted in operating range of Digester 5 was
improper level reading causing the liquid level smaller than that of Digesters 1-4 or
in the digester to go lower than the bottom of 6. This may have been a
the overflow tube causing approximately 1,100 contributing factor to the loss of its
Intelex No. Oct m?® of biogas to escape over a duration of gas seal and subsequent release of
03595 8/09 about 30 minutes. biogas. 220481

The liquid level operating range has
now been increased and is similar to
that of the other digesters.
Operations staff is also logging
digester liquid levels several times
per shift in order to provide
additional shift turnover information

EPCOR Water Services Inc.

March 2010

2009 Wastewater Treatment Annual Report
Approval to Operate No. 639-02-07

Page 13 of 22




Environmental Incidents

II\TS:SEQ: Date Incident Description Incident Status RAeE'\,‘\I\g_
Intelex No. Oct Foam/liquid level in the Digester 5 increased Digester operating liquid level has 220841
03596 17/09 during a manual fill cycle. Foam carried over to been reduced to minimize the risk of
the biogas system. Liquid that filled the foam carry over into the biogas
sediment traps and flare header restricted the utilization system.
flow of biogas in the Digester square No. 2 — Planned modifications to sediment
gas room. The dome pressure in Digester 5 trap drains will be implemented to
exceeded 16 inch water column which resulted prevent plugging.
in the release of approximately 12 m? of The control philosophy and
biogas over a 15 minute duration. Management of Change for
automatic fill/drain of digesters is
under review. The intent is to
provide automatic fill/drain
operations that will not be
dependant on overflowing digesters
(as currently programmed).
Programming changes implemented
in Q1 2010.
Intelex No. Dec Foam from Digesters 5 & 6 entered into the Controlling the feed rates and the 222577
03597 13/09 gas collection system, plugging the line levels in the digesters. Automated

causing the pressure in the digesters to
increase. The pressure relief valve opened
and approximately 1,630 m? of biogas was
released

digester feeding trials were carried
out.

Programming changes implemented
in Q1 2010.

EPCOR Water Services Inc.

March 2010

2009 Wastewater Treatment Annual Report
Approval to Operate No. 639-02-07

Page 14 of 22




Table 6. 2009 Summary of Monthly/Annual Chemical Usage at the Gold Bar WWTP.

Caustic Soda

Chemical Name Alum (Bagged) Caustic Soda (Liquid) Citric Acid Hydrogen Peroxide Liquid Nitrogen Polymer Sodium Bisulfite Sodium |
Chemical Formula Aly(SO4)3214H,0 NaOH NaOH CgHgO7 H,0, N, Zetag 8180 NaHSO4 N
Chemical Supplier Marsulex CIear_Tech ClearTech Industries Inc. CIearITech US Peroxide LLC Air Liquide Canada| ~ C BA Spemalty CIearITech CIearITech

Industries Inc. Industries Inc. Inc. Chemicals Industries Inc. Industries Inc.
Phosphate Chemical cleaning Flocculating agent |Chlorine East Scrubber:
trimming in Odour Control -  |Membrane of ultrafiltration Odour Control - Purging of biogas |for Waste Activated |neutralizing agent Odour Control.-
Purpose Used/ secondary effluent{Chemical cleaning[pH adjustment/ [cleaning - pH membranes - oxidizes H,S / Plant [system / Digester |Sludge (WAS) / for ultrafiltration oxidizes of H,S /
Dosage point / Mixed liquor of sludge lines Odour Control adjustment / reverses inorganic|Influent Channels 1 |Headspace and Dissolved Air membrane Odour Cont 2|
channel to Facilties Membrane tanks |[fouling / and 2 biogas piping Flotation Thickening|cleaning / E olutr ontro
secondary clarifier Membrane tanks Facility Membrane tanks | 2¢!UeS
50% NaOH - 0 25% to 0.35%
Concentration Used 48.5% diluted with H,O 50% 50% 50% by Weight 100% (introduced as 38 to 44% !
and heated solution)
Used when
efffluent 1 solied Sparing|
Feed Rate phosphate pgs re Eiredg Y Intermittent Intermittent Continuous Feed Continuous Feed | Continuous Feed Intermittent
concentration q
>0 5 mg/L P
. Function of
Minimum| 8 mg/L 500 kg/day N/A Sulphide Loading
Controlled by PIL
Maximum| 100 mg/L 2000 kg/day As controlled by loop and PLC
feed equipment
controlled
Total Used Total Used Total Used Total Used Total Used Total Used Total Used Total Used Total Used Total Used
Months Scrubbers Membrane Scrubbers
litres kg litres litres litres kg sm3 kg litres litres
January 247,591 16 0 176 426 1,830 550 2,040 217 0
February 223,481 0 2,387 232 75 268 0 1,135 205 191
March 240,891 0 592 203 433 71 1,467 2,036 190 8,819
April 266,912 0 0 154 53 587 0 3,027 229 7,596
May 256,679 24 0 3 44 4,299 0 1,357 24 4,655
June 87,153 0 1,110 116 45 4,098 0 2,428 64 17,599
July 72,963 0 2,368 8 0 8,251 5,299 1,707 171 6,988
August 66,052 0 1,998 21 153 3,591 0 1,400 209 8,111
September 83,856 0 7,864 213 225 4,549 1,400 2,800 233 6,904
October 113,588 0 592 356 140 3,991 0 2,548 587 6,785
November 62,186 0 148 10 286 13,804 0 692 423 2,812
December 44,442 0 296 8 0 0 0 1,820 393 5,534
2009 - Annual Total 1,765,794 40 17,355 1,500 1,880 45,339 8,716 22,990 2,945 75,994
EPCOR Water Services Inc. March 2010

2009 Wastewater Treatment Annual Report
Approval to Operate No. 639-02-07



Table 7. 2009 List of Certified Wastewater Treatment Operators for the Gold Bar Wastewater Treatment

Plant.

Name Title WWT Certification Level
Corkery,Vince M Director, Wastewater Treatment Plant Edmonton v
Heise,Geoffry R Senior Manager, Operations Il
Grossell,Ken M Manager, Operations v
Schneider,Brian P WWTP Operator Foreman v
Kerr,David A WWTP Operator Foreman v
Graham,Thomas A Acting WWTP Operator Foreman v
Jones,Kira | Acting WWTP Lead Operator [
Kwan,Tom Acting WWTP Lead Operator v
Ropchan,Ross M Acting WWTP Lead Operator Il
Paszkiewicz,Marek WWTP Lead Operator - Utility Crew Foreman 1]
Feltmate,Colleen J WWTP Lead Operator - Training Foreman 11
Rindero,Billy J WWTP Operator [}
Blatz,Kevin M WWTP Operator 1
Barrett,Jeremy L WWTP Operator 1l
Li,Bing BL WWTP Operator [
Burton,Morley WWTP Operator Il
Budden,Curt W WWTP Operator 1]
Mota,Ricardo L WWTP Operator Il
Dawson,Terena M WWTP Operator Il
Mann,Kelly WWTP Operator Il
Gurney,Roger S WWTP Operator Il
Marcinek,David A WWTP Operator 1]
Espinosa,Diego F WWTP Operator I
Ketchum, Glen WWTP Operator I
Holman,Kenneth E WWTP Operator Il - Restricted
Resler,Kenny A WWTP Operator | - Restricted
Hillaby,Greg WWTP Operator | - Restricted
Atkinson,Mike W WWTP Operator In-Training

EPCOR Water Services Inc.

March 2010

2009 Wastewater Treatment Annual Report
Approval to Operate No. 639-02-07

Page 16 of 22



Table 8. 2009 Sampler Non-Conformance Summary.

Collection Collected Sampling : .
Date By Site Sampling Issue Action Taken
Tested samplers and they
were able to pull sample from
container, BS and GC felt low
28-Jan BN BYPASS Very low flow, 16.8 ML, | turbulent flow with some debris
no sample collected. may have caused problem but
felt samplers okay. Non-
conformance not filled out,
"NS" entered for all results.
Power outage caused | Report sample results as
19-3ul IE BYPASS fridge to warm up, | estimated, called BS to let him
sample temperature | know, non-conformance report
11.3°C. submitted.
2R EEMaltE Report sample results as
feelcnl @ut ol EEEey est?mated rz laced carbo
16-Jul KG FEC carboy; therefore, " P arboy
and submitted non-compliance
sample was no longer
. report.
representative.
1-Aug VY BYPASS | working sample stored b
o and results reported as
at temperature > 10°C. .
estimated.
6-Aug Operations | BYPASS No' grap sample for E. | Operations to fill out
coli testing. nonconformance report.
No sample collected; | Was not filled out as Non-
6-Sept Unknown | BYPASS | likely due to low flow | Conformance; review of
conditions. reporting procedures.
Carboy was not aligned
properly from 12:00 am
until 8:00 am.
Sometime shortly
ielere EH00EMm neses Results were reported as “NS”
6-Oct CM FEC were replaced but the P . '
) Nonconformance report filed.
wing nuts were not
tightened on chamber.
Sampler was unable to
create vacuum SO no
sample was drawn.

Abbreviations

BN — Brittney Nelson

BS — Brad Salter

CM — Colleen McKenna
E/lI — Electrical/Instrumentation group
GC — Gary Corlett

JF — Juliet Fung

KG — Karen Gauthier

NS — No Sample

VY — Victoria “Vicky” Younie

EPCOR Water Services Inc.
2009 Wastewater Treatment Annual Report
Approval to Operate No. 639-02-07

March 2010

Page 17 of 22




Table 9. Summary of 2009 Major Work Program, not including Engineering Projects. “FL3" and “FL4"
refer to Asset Management Functional Location Level 3 and 4, respectively.

%Work
FL3 FL4 Task Name Work Group | Completed | Duration Start Finish
JANUARY
WAS | DAF01 |WAS Tank 1 Clean And Inspect Ops 100% 2 days 26-Jan-09 27-Jan-09
WAS | DAF02 |WAS Tank 2 Clean And Inspect Ops 100% 2 days 28-Jan-09 29-Jan-09